
 

ENGINEER’S REPORT 

NYSDEC WASTEWATER TREATMENT 
PERMIT APPLICATION 

CLOVEWOOD WASTEWATER TREATMENT PLANT 

BLAGGS COVE 

VILLAGE OF SOUTH BLOOMING GROVE 

ORANGE COUNTY, NEW YORK 

 

PREPARED FOR: 

SIMON GELB 
CPC, LLC. 
P.O. BOX 2020 
MONROE, NY 10949 

 

 

DATE:   OCTOBER 2023 

 

 

 

 

 

 
 
 
WSP USA, Inc.  
 
166 Valley Street Building 5 
Providence RI 02909 
WSP.COM 





 

TABLE OF CONTENTS 

           Page 

1.0 INTRODUCTION ........................................................................................................................ 1 
 
2.0 DESCRIPTION OF WASTEWATER SOURCES ....................................................................... 1 
 
3.0 TREATMENT OBJECTIVES ...................................................................................................... 1 
[...]
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 1

1.0 INTRODUCTION 
WSP USA Inc. (WSP) has prepared this Engineer’s Report on behalf of Clovewood Transportation 

Corporation (CPC) in support of the State Pollutant Discharge Elimination System (SPDES) Application 
Form Private, Commercial & Institutional (P/C/I) Discharge of Treated Sanitary Sewage for the proposed 
Clovewood residential development.  

This Engineer’s Report presents the proposed Clovewood on-site wastewater treatment plant 
(WWTP) to be located in Blagg’s Clove (TM Section 208, Block 1, Lots 2 & 3) within the Village of South 
Blooming Grove, Orange County, New York. This location is between the cross streets of Route 208 to the 
south and Round Hill Road to the north. The site was formerly occupied by the Lake Anne Golf Course 
until the 1990’s and the Lake Anne Country Club cottage residences. These previous uses have been 
abandoned for at least 30 years. 

 

2.0 DESCRIPTION OF WASTEWATER SOURCES
The Clovewood WWTP is being designed for an average daily flow of 256,760 gallons per day 

(gpd) with secondary biological treatment. This flow is consistent with the direction of the 2014 New 

York State Department of Environmental Conservation (NYSDEC) Design Standards for Intermediate 

Sized Wastewater Treatment Systems. The plant is being designed to meet the NYSDEC intermittent 

stream discharge standards, described in this report.
 

3.0 TREATMENT OBJECTIVES 
The treated wastewater will be discharged to an un-named class C tributary to Satterly Creek 

located within the development site. This section presents the development of the treated effluent quality 
requirements. 

 

3.1  Treated Effluent Permit Limits  

In accordance with NYSDEC Division of Water Technical and Operational Guidance (TOGS) 
1.3.5, a Waste Assimilation and Capacity (WAC) Analysis was completed for two potential sites for the 
proposed discharge from the new WWTP. NYSDEC has identified the intermittent stream effluent limits 
summarized in Table 1.  These are considered preliminary effluent limits and will be finalized during 
detailed design and after the NYSDEC receives the State Pollution Discharge Elimination System (SPDES) 
application and all other required NYSDEC applications associated with the site have been submitted and 
deemed complete per Uniform Procedures Act (UPA) and State Environmental Quality Review (SEQR) 
has been satisfied. 

  



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 2

TABLE 1:  NYSDEC Intermittent Stream Effluent Limits 

Parameter Units NYSDEC Intermittent Stream 

Effluent Limits 

BOD5, daily max. mg/l 5 

TSS, daily max mg/l 10  

Settleable Solids, daily max.  mg/l 0.1 

pH S.U. 6.5-8.5 

Dissolved Oxygen (DO) mg/l min. 7.0 

Ammonia, summer mg/l as NH3-N  1.5 

Ammonia, winter mg/l as NH3-N 2.2 

Total Phosphorus (TP) mg/l as P 0.5 

Fecal coliforms 30-d geo. mean CFU/100 ml 200 

Fecal coliforms 7-d geo. mean CFU/100 ml 400 

mg/l: milligrams per liter 
 

4.0 EXISTING TREATMENT FACILITIES  
No existing treatment facilities exist on the site since this is a new residential development on a 

substantially undeveloped plot of land. 

  

5.0 DEVELOPMENT OF TREATMENT FACILITY 
DESIGN PARAMETERS 
Design was based on the standards and guidelines presented below: 

• NYSDEC Design Standards for Intermediate Sized Wastewater Treatment systems, March 2014 
(ISWTS). 

• Great Lakes-Upper Mississippi River Board of State and Provincial Public Health and 
Environmental Managers (GLUMBR) Recommended Standards for Wastewater Facilities (Ten 
State Standards), 2014 Edition. 

• New England Interstate Water Pollution Control Commission Guides for the Design of Wastewater 
Treatment Works –Technical Report-16 (TR-16), 2011. 

• Wastewater Engineering, Metcalf & Eddy, 2004. 

 

5.1  Design Flow 

The Clovewood development project is a proposed 600 single-family residential lot subdivision 
with a total of 2,056 bedrooms. The average daily wastewater flow is based on an average water demand 
for the Clovewood project of 110 gallons per day per bedroom (gpd/bedroom). The average water demand 
for the proposed 600, three and four-bedroom residential units with a water usage of 110 gpd/bedroom is 
226,160 gpd or 157.1 gallons per minute (gpm). There is also a Community Center/Bath House that 
accounts for an additional 9,600 gpd (1,200 persons at 8 gpd/person). Additional sources of waste flows 
originate from the Water Treatment Plants (WTP). These flows include backwash water from greensand 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 3

filters and from an iron/manganese removal system. Flow projections used to determine loading are 
presented in Table 2 below. The turbidity and suspended solids pretreatment processes for wells C-21 and 
C-23 will have a continuous wastewater loading of up to 15,000 gpd assuming the wells are in operation 
24 hours per day. Average daily greensand filter backwash volume is calculated based on a seven-day (one-
week) period assuming a typical backwash cycle of twice per week (6,000 gpd). The wastewater treatment 
facility will be designed to handle the wastewater at maximum build-out scenario, which will be at the 
selected average daily wastewater flow of 256,760 gpd based on the above-mentioned standard per-unit 
hydraulic loading rates. Peaking factors were estimated based on published curves used for estimating peak 
hourly flow rates from domestic sources. 

TABLE 2:  Design Hydraulic Loading 

Water Usage Units 
Hydraulic loading 

rate per unit, gpd 

No. of bedrooms 

/ persons 

Average daily 

flow, gpd 

Single-family 
residence 

Per bedroom 110 2,056 226,160 

Community 
Center/Bath 
House 

Per person 8 1,200 9,600 

C-21 & C-23 
Pretreatment 
Reject 

-- -- -- 15,000 

Greensand 
Filter 
Backwash 

-- -- -- 6,000 

TOTAL 256,760 

It should be noted that the wastewater flow associated with the backwash cycles will vary 
depending on the operating cycles of the wells and will have an elevated total suspended solids (TSS) 
concentration; therefore, the hydraulic capacity used for wastewater treatment tankage and pretreatment 
uses the greatest possible backwash flow, 21,000 gpd, under the scenario that all greensand filter backwash 
on the same day. 

 

5.2  Influent Wastewater Characteristics 

Influent wastewater characterization is based on an average of the concentration ranges and the 
average daily flow (ADF) of 256,760 gpd from the domestic and water treatment sources. The influent 
wastewater characterization was based on mass loadings at 110 gpd per bedroom and typical average 
strength residential wastewater with the additional solids loading associated with the water treatment 
processes. A minimum design temperature of 10 degrees Celsius was selected based on the average winter 
wastewater temperature in the area of the Clovewood development. Table 3 presents a summary of the 
concentration ranges for each parameter. 

  



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 4

TABLE 3:  Influent Wastewater Characteristics 

Parameter Min. Max. Av. Effluent limit ADF loading 

rate, lbs./day at 

256,760 gpd 
(mg/l) (mg/l) (mg/l) (mg/l) 

Total Solids1 778 1369 1073  2,432 

Total Volatile Solids 436 583 510  1,092 

Total Suspended Solids1 241 513 378 10 857 

Total Volatile Suspended Solids 171 412 292  625 

5-day Biochemical Oxygen Demand 241 445 344 5 737 

Chemical Oxygen Demand 778 1027 902  1,932 

Total Nitrogen 40 117 79  169 

Ammonia 6 20 13 1.5 27.8 

Nitrates and Nitrates <1 <1 <1 <1 <1 

Total Phosphorus 9 19 14 0.5 30 

Fats, Oils and Grease 109 163 136  291 

Volatile Organic Compounds 0.2 0.5 0.3  0.64 

Surfactants 14 28 21  45 

Total Coliforms (MPN/100 mL) 1.00E+08 1.00E+10 5.05E+09 200 -- 

Fecal Coliforms (MPN/100 mL) 1.00E+06 1.00E+10 5.05E+07  -- 

1) Total solids and total suspended solids loading rate includes the maximum greensand filter backwash 
of 21,000 gpd for a total flow of 271,560 gpd.  

 

6.0 ALTERNATIVES INVESTIGATION 
This section provides a summary of the alternatives evaluation comparing MBR and SBR 

biological treatment for Clovewood WWTP. The alternatives were compared relative to both costs and non-
costs criteria, as well as key advantages and disadvantages. The MBR costs were developed in 2023 by 
WSP. SBR costs were prepared by others and subsequently reviewed and updated to reflect 2023 costs.  

 

6.1  Alternative 1: Membrane Bioreactor (MBR) Process 

A membrane biological reactor (MBR) combines a conventional activated sludge reactor followed 
by a membrane filtration stage replacing a conventional secondary clarifier. The basis-of-design equipment 
is a suspended-growth bioreactor. It is a two-stage arrangement having an anoxic stage to remove nitrogen 
from nitrates to nitrogen gas, followed by an aerobic stage to remove organic matter and oxidize ammonia 
to nitrate.  This process differs from conventional activated sludge in that a very high concentration of 
mixed-liquor suspended solids (MLSS) is maintained allowing the MBR process to operate at very low 
loadings and high solids retention times (SRTs). The membrane filtration following the bioreactor provides 
the treatment mechanism that result in a smaller footprint than conventional activated sludge systems. 

This alternative has the following advantages and disadvantages: 

Advantages: 

• Excellent effluent quality compared to other activated sludge technologies. 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 5

• Provides high level of treatment in the bioreactor along with suspended solids retention by the 
membrane to result in a highly refined effluent with very low levels of biochemical oxygen demand 
(BOD) and total suspended solids (TSS); 

• Occupies smallest footprint compared to conventional activated sludge technologies; 

• Ease of operation, system can accommodate varying flows and loads; 

• Low solids generation; 

• Provides phosphorus removal to meet SPDES limits without additional filtration system; 

• Stable process; and 

• Expandability and ability to be constructed in phases based on development buildout. 

 

Disadvantages:  

• High O&M requirements for membrane cleaning and replacement; 

• Additional chemicals required for CIP process; and 

• Complexity of Instrumentation and Controls (I&C) compared to SBR technology. 

 

6.2  Alternative 2: Sequencing Batch Reactor (SBR) Process 

The Sequencing Batch Reactor (SBR) is an activated sludge process where various treatment steps 
occur in a single vessel. The steps- primary clarification, aeration, secondary clarification- are separated by 
time rather than space. It is otherwise identical to other activated sludge processes. The different process 
steps are created in an SBR by controlling process equipment such as aerators, mixers, pumps, and decanters 
during specific timed cycles. This is accomplished by the use of timed electronic controls. The timing and 
sequencing of events in an SBR cycle depend on the influent wastewater characteristics and treatment 
objectives. The batch kinetics with adjustable process event times allows greater flexibility compared to 
conventional activated sludge systems. 

As noted, all treatment steps take place in a single vessel. There are somewhat fewer outboard 
mechanical components to operate and maintain. Because the settling is done in a batch process, ideal 
settling conditions are achieved, and the tanks are not subject to short-circuiting and density currents 
common in conventional, continuous flow secondary sedimentation/ clarification processes. 

The SBR system operates in a plug flow condition, which achieves rapid biodegradation of the 
organic load resulting in shorter reaction time. If necessary, the operator can vary the residence time of the 
various cycles to accommodate varying hydraulic and organic loads without equipment or basin 
modifications. 

This alternative has the following advantages and disadvantages: 

Advantages:  

• Simple process, easy to automate and requires less operator attention compared to MBR; 

• Provides large operational flexibility; and 

• Can accommodate varying flows. 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 6

 

Disadvantages: 

• Large tank volumes required compared to MBR alternative; 

• Equalization tank is required for the effluent; and 

• Requires addition of tertiary filter to meet phosphorus limits. 

 

6.3  Alternatives Evaluation Criteria  

The evaluation criteria for the alternatives included:  

• Ability to consistently meet SPDES permit limits; 

• Sustainability / Utility requirements; 

• Expandability for future flows; 

• WWTP Footprint requirements; 

• Chemical requirements; 

• Quantity of sludge and residuals generated and ease of sludge handling; 

• Automation and process control; 

• Maintenance requirements; 

• Ease of operation; 

• Constructability; and 

• Performance guarantee. 

 

6.4 Comparison of Costs 

Table 4 presents a comparison of the capital and O&M costs for the two alternatives. The total cost is also 
shown for comparison. The total costs are within approximately 15% of one another. 

TABLE 4:  Cost Comparison Summary 

Alternative Description Capital Cost Annual O&M Cost 

1 MBR $13,205,0001/ $640,0001 

2 SBR with cloth media filter $13,268,2282/ $667,5832 

1 Construction cost estimate, 2023 

2 2015 cost escalated to 2023 based on inflation data published the Federal Reserve Bank of Minneapolis. 

 

6.5 Alternatives Selection 

• Alternative 1 MBR had a capital cost of $42.60/gallon and O&M cost of $2.06/gallon. 

• Alternative 2 SBR had a capital cost of $42.80/gallon and O&M cost of $2.15/gallon. 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 7

• Alternative 1 and 2 capital costs have an approximately $0.20 difference. The cost comparison was 
based on 2015 data previously submitted with a previous report prepared by others, escalated to 
mid-2023 costs as noted. 

• It was recommended to proceed with the design for the MBR system as it provides the highest 
quality effluent consistently meeting the current SPDES discharge limits proposed by NYSDEC 
for intermittent streams. 

 

7 DESIGN OF TREATMENT SYSTEM 
This section provides a summary of the WWTP conceptual design based on the MBR process as 

selected in Section 6.  

 

7.1  Treatment System Overview 

This section provides a summary of the WWTP conceptual design employing the membrane 
biological reactor (MBR) process. The proposed WWTP utilizes a MBR for BOD and TSS removal and 
nitrification. Influent passes through a two-stage screening system prior to entering the MBR system. The 
MBR process is a two-stage suspended growth anaerobic/aerobic biological treatment system featuring 
biological reactors (bioreactors), followed by separation and retention of the MLSS in the bioreactor by 
using membrane filtration. MBR permeate will be re-aerated and treated by UV disinfection before 
discharging to a Class C tributary to Satterly Stream on the development site.  

The major processes and equipment are as follows: 

• One bar screen and grit removal system with Parshall flume influent metering. 

• Two (2) Fine Screens (2 mm (millimeter) perforated plate openings) for MBR protection. 

• Two (2) Bioreactor/Aeration Tanks with fine bubble diffused aeration and blowers. 

• Two (2) Membrane Cassette Tanks (includes membrane modules in series, feed and recycle pumps, 
and scour blowers). 

• Membrane Cleaning System – Clean-in-Place (CIP) tank, circulation pumps, chemical storage 
tanks, and feed pumps to the CIP tank. 

• pH correction and nutrient chemical feed systems. 

• Aerated sludge holding tank, with course bubble diffusers and blower. 

• Sludge dewatering press with polymer feed system. 

• In-channel ultraviolet (UV) disinfection.  

• Post Aeration Tank and Blower. 

• Effluent pump station.  

A steel building will be provided to house the 2 mm fine screens, anoxic, aerated, and membrane 
concrete tankage, permeate pumps, UV disinfection reactors, MLSS recycle pumps, aeration blowers, scour 
blowers, membrane system compressor and dryer, and membrane cleaning systems. A non-classified 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 8

location within the building will contain the motor control center (MCC) and laboratory area/office. A 
separate sludge processing building with odor control will be provided for the sludge handling equipment. 

Appendix I includes a process flow diagram and site plans for the Clovewood WWTP.  As shown 
in the FEMA Flood Insurance Rate Map in Appendix II, the proposed WWTP is located well above the 
500-year flood plain and enjoys minimum risk of process interruption or overflow during flooding. The 
WWTP has a minimum 150-foot setback distance from any inhabited structure as recommended in 
NYSDEC Design Standards for Intermediate Sized Wastewater Treatment Systems, March 2014 for the 
referenced treatment equipment.  

 

7.2  Process Sizing and Descriptions 

 

7.2.1 Influent Headworks 

The raw wastewater will flow from the sewer collection system to the head of the WWTP by 
gravity. The influent headworks facilities will provide pretreatment to remove solids in the influent to 
protect downstream pumps, valves, pipes, and other appurtenances from damage and clogging.   

The headworks system will provide one stage of influent coarse screening/grit removal followed 
by fine (2 mm) automatic screens with screenings washing and dewatering. Two units of combined 
headworks system will be installed; each sized to accommodate the design peak hourly flows with the 
inclusion of any WWTP drainage or return flows. An emergency bypass to the manually cleaned bar screen 
will be provided. 

The influent headworks will consist of the following components: 

• Manually cleaned bar screen/ grit chamber; 

• Parshall flume influent metering; 

• 2 mm automatic fine screens with screenings washing and dewatering system; 

• Utility water connection and hose station for washdown; and 

• Dumpster area for washed/ dewatered solids storage and ultimate removal.  

 

Screenings will be discharged to dumpsters located adjacent to the machines. An access platform 
for inspection and maintenance of the screens will be provided. The design criteria for the headworks are 
presented in Tables 1 and 2. Equipment cut sheets are included in Appendix III. 

 

TABLE 5:  Bar Screen Data 

 

No. of Screens 1 Operating with Emergency Bypass Channel 

Vendor Basis of Design ParkUSA BSQ-24 screen  

Hydraulic Capacity 1.4 MGD (peak hour) 

Screen Type Manual bar screen 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 9

Screen Size 1-inch 

Screenings Handling Manual rake with removable screenings basket 

 

7.2.2  Fine Screens  

The headworks effluent will flow through a set of fine screens providing additional protection to 
the MBR downstream of the headworks. Two (2) fine screens (2 mm perforated plate openings) will be 
provided; each unit has the ability to independently operate and treat the design peak hourly flow. 

The design criteria for the fine screens are presented in Table 2.  An equipment cut sheet is included 
in Appendix III. 

 
TABLE 6:  Fine Screen Data 

 

No. of Fine Screens 1 Operating, 1 Installed Standby 

Vendor Basis of Design: Huber ROTAMAT RPPS Perforated Plate Screen 

Hydraulic Capacity: 1.4 MGD (peak hour) 

Screen Type: Rotary Drum 

Screen Size: 2 mm perforated 

Controls: Vendor supplied control panel 

Screenings Handling: Integral washing / compaction with screenings bagging 

Water supply required: 25 gpm @ 80 psi per screen 

 

7.2.3  Membrane Bioreactor Tanks  

After screening and grit removal, the wastewater will flow to the membrane biological reactor 
(MBR) biological treatment system. Influent from the drum screen flows into a wet well where the flow is 
pumped to the MBR system. Two conventional rail-mount submersible pumps will be provided of the same 
size (594 gpm each) and have capacities such that with one unit out of service the remaining unit will handle 
the design average flow, and two pumps can handle the peak hourly flow. 

TABLE 7:  Influent pumps and wet well 

 

HRT @ Average Daily Flow 15 min. 

Tank Volume 6,000 gallons 

Tank Working Volume 802 CF 

Tank Depth (below invert) 6.0 FT 

Tank Width & Length 12 FT 

 

From the wet well, the wastewater will be split between the two anoxic stage/aerated stage tanks 
for BOD removal and nitrification. Treated water from the aeration tanks will enter the MBR cassettes tanks 
for ultrafiltration.   

Two trains of MBR cassette tanks are sized to allow:  

• One of the two trains capable of treating average daily flow; 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 10

• One of the two trains capable of treating the maximum monthly flow for a one-week period 
(maximum monthly flow assumed with a peaking factor of 1.25 to the average daily flow); 

• Both trains capable of treating the maximum daily flow for one day; and 

• Both trains capable of treating peak hourly flow for duration of one hour. 

 

Permeate from the MBR system is pulled through the membranes via permeate pumps and directed 
to the post aeration tank. Recycle pumps return the sludge from the membrane cassette tanks to the aeration 
tanks, where it is mixed with the incoming influent screened wastewater. Excess sludge will be wasted from 
the system to the sludge storage tank using the recycle pumps. The biological treatment system will have 
the volumes noted in Table 4 below. The working depth of all tanks is 15 feet, not including freeboard. 
These tank sizes are consistent with those presented in the Veolia proposal included in Appendix III (please 
note this vendor proposal is to be updated by the manufacturer to reflect an ADF of 256,760 gpd).  

TABLE 8:  MBR Tank Volumes 

 

Tank No. of Tanks 
Volume per Tank 

(gallon) 

Total Volume 

(gallon) 

Anoxic Tank 2 duty, 1 future use 11,109 22,219 

Aeration Tank 2 duty, 1 future use 138,249 276,498 

Membrane Tank 2 duty, 1 future use 13,150 26,300 

 

Aeration Tanks:  

Under normal operation, the MLSS concentration in the aeration tanks is 8,000 mg/l +/-. The 
aeration tanks are equipped with fine bubble aerators, piping, and control valves to deliver the required 
range of air rates. Each grid will be fed by a drop leg having a motor operated butterfly valve for open/close 
service. 

Aeration air is provided by positive displacement (PD) blowers with controls (2 duty, 1 standby). 
The blowers will be located within the WWTP building and provided with piping to the respective aeration 
tanks. 

The tanks will have a dissolved oxygen (DO) probes and transmitters for measuring and reporting 
DO (ranging from 0 to 14 mg/l). A pH probe and transmitter (ranging from 0 to 14 standard units) will also 
be placed in each aeration tank. A level element with indicating transmitter (ranging from 0 to 15 feet) and 
a high-high alarm float switch will also be provided in each tank. The data from these instruments will be 
displayed on the electronic control system display.  

All tanks may be drained using nut-operated mud valves accessible from the tank access walkways. 
Components of the aeration system are provided in Table 5 below. Detailed design criteria and control for 
these components will be provided by the membrane system supplier as the next design phase is developed. 

  



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 11

TABLE 9:  Aeration System Data 

 

Number of Aeration Tank 2 duty, 1 future use 

Tank Dimension 62’ long x 20’ wide x 15’ deep, each 

 
Type 

Fixed Floor PVC Flexible Membrane, Fine 

Bubble Diffusers, Tapered Arrangement, 

Nominal 9-in. Diameter. 

 
Aeration control 

One Motor Operated Butterfly Valve for drop leg, 

Open/Close service 

Design Air Flow Range per Tank 365 scfm @ 8.8 psig 

Number of Blowers 3 (2 operating, 1 standby) 

Location WWTP Building 

Type Rotary Lobe Positive Displacement 

Sound Enclosure Manufacturer’s standard sound attenuation 

enclosure included 

Silencers Inline 

Motor 30 hp each 

 

pH Adjustment System:   

A pH control system will dose sodium hydroxide into the aeration tank in order to maintain a 
desired pH for optimal biological performance. The MBR system is estimated to require approximately 
60 gallons/day of 50% caustic solution. The WWTP Building will include two caustic totes with secondary 
containment to provide 11-day storage. The chemical system will be designed to meet the requirements of 
6 NYCRR Parts 595-599 for storage and handling of hazardous substances. 

 

TABLE 10:  pH Adjustment Data 

 

Caustic Sodium Hydroxide 

Feed Rate 60 gal/day (design estimate) 

Tote Capacity Two (2) 330 -gallon for 11-day storage 

 

Coagulant Addition System:  

The coagulant (alum) dosing system will be provided to feed aluminum sulfate to assist in 
precipitating phosphorus in the mixed liquor. The precipitate will be filtered in the membrane cassette tanks, 
preventing the precipitated phosphorus and aluminum from entering the effluent stream. Basic details are 
presented in Table 11. 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 12

TABLE 11:  Coagulant Addition Data 

 

Coagulant Alum (Aluminum Sulfate) 

Feed Rate 350 lbs./day of dry chemical 

Tank Capacity 840 gallons for 14 day storage 

 

Membrane Cassette Tanks:   

Each membrane cassette tank will have a volume of 13,150 gallons. Flow control is via motor 
operated sluice gates. The tank inlets will be provided with energy dissipating baffles. Each cassette tank 
will accommodate two membrane cassettes, a level element with indicating transmitter (ranging from 0 to 
overflow height), a high-high and low-low level float switch, and a motor operated outlet sluice gate. In 
case draining is required for cassette removal, each tank will be equipped with a motor-operated mud valve 
accessible from the tank access walkways. Basic details are presented in Table 12. For removal and 
maintenance of the membranes, either an overhead or jib crane will be included. 

TABLE 12:  Membrane Cassette Design 

 

Vendor Basis of Design Veolia 

Number of Membrane Tank 2 duty, one future use 

Tank Dimensions 15’ long x 9’ wide x 15’ working depth each 

Number of Cassettes 4 (2 per Membrane Tank) 

Number of Modules 184 (92 per Membrane Tank) 

Type Hollow Fiber, ZeeWeed 500d 

Frame Type Self-Contained 

Materials: Type 316 Stainless Steel 

 

Scour Blowers:   

The Scour Blowers will be located in the WWTP building. Both are identified as duty blowers and 
will be located adjacent to the membrane tanks.  Since there is a spare aeration blower provided, this may 
be used as the spare scour blower. Basic details for the scour blowers are presented in Table 13. 

TABLE 13:  Scour Blower Information 

 

Number of Blowers 2 (2 Operating, common spare with aeration blower) 

Location WWTP Building 

Type Rotary Lobe Positive Displacement 

Capacity 442 scfm @ 6.5 psig 

Motor 20 hp 

Sound Enclosure Manufacturer’s standard sound attenuation enclosure 
included 

Silencer Inlet 

 

  



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 13

Permeate Pumps & Tank:   

The permeate pump system is part of the Veolia-supplied equipment package. It consists of a skid 
mounted system having two pumps, one each per membrane assembly. A spare shelf unit will be provided. 
These pumps convey biologically treated effluent through the membrane cassettes and discharge permeate 
to the post-aeration tank. The membranes separate the sludge portion of the wastewater from the liquid 
(treated) portion. The permeate pumps will operate across the entire flow range using variable frequency 
drives (VFDs) and are capable of providing flow at 1.15 times the peak hour rate. Permeate pump speed is 
controlled to match the influent flow, and automatically adjusts flow to maintain the set operating level in 
the membrane cassette tanks.  

 

Mixed Liquor Recycle Pumps: 

Mixed liquor will be recycled by the Mixed Liquor Recycle (MLR) Pumps from the Membrane 
Cassette Tanks to the Aeration Tank. Two operating MLR pumps will be provided by the membrane 
supplier, with one shelf spare. Flow will be recycled through two return lines, each connecting to the 
Aeration Tank. Sludge wasting will be accomplished by periodically diverting the mixed liquor from the 
recycle return line, via manual control. Basic details are presented in Table 14. Detailed design criteria and 
control for the pump will be provided by the membrane system supplier in the next design phase. 

TABLE 14:  MLR Pump Design 

 

Number of Pumps 3 (2 duty with 1 spare provided) 

Design Capacity 922 gpm @ 10 ft TDH 

Horsepower 10 HP 

 

Membrane System Compressor and Dryer System   

Two duty and one standby compressors with air filter/dryers will be provided as part of the Veolia 
scope of supply. These compressors supply compressed air to operate the membrane system  pneumatically-
operated valves, the sludge dewatering unit, and any other membrane system pneumatically-operated 
equipment. These units will be located in the WWTP Building. Details of this system is included in the 
Veolia scope of supply. 

 

Membrane Cleaning System   

A membrane cleaning system will be provided as part of the Veolia scope of supply. Membrane 
cleaning will be manually initiated. Two separate systems, one each for citric acid and one for sodium 
hypochlorite are provided. The sodium hypochlorite (bleach) removes organic matter from the membrane 
to prevent fouling. The citric acid removes inorganic scale such as mineral deposits and salts from the 
membrane. The chemical day tanks will be in the WWTP Building, and will be 55-gallon drums with 
containment pallets. Additional chemical storage is available in a dedicated space in the sludge process 
building to provide a 14-day supply. 

The chemical systems will be designed to meet the requirements of 6 NYCRR Parts 595-599 for 
storage and handling of hazardous substances. An eyewash and emergency shower will be provided in the 
WWTP building. To treat membrane-cleaning waste, it will be neutralized with mixed liquor, drained, and 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 14

pumped back to the head of the plant. During a cleaning cycle, the permeate pumps will provide back-pulse 
pressure to the membrane cassette tanks. 

 

7.2.4  Post Aeration   

The MBR permeate, which is clear water at this point, will be conveyed to a 29,200-gallon post-
aeration tank using the permeate pumps. This tank will provide a 30-minute hydraulic retention time at 
peak daily flow conditions. The design air supply is 20 standard cubic feet per minute (scfm) per 1,000-
gallon capacity.  This volume is per the NYSDEC Design Standards for Intermediate Sized Wastewater 
Treatment Systems, March 2014. A diffused aeration system will provide 585 scfm air to increase the 
dissolved oxygen concentration in the wastewater to 7 mg/l or greater prior to the stream discharge. 

The post-aeration tank will have fine bubble aerators to deliver the required range of air rates. 
Compressed air supply is via a positive displacement (PD) blower system comprised of one duty and one 
standby blower. The blowers will be located in the WWTP Building with piping to the tank. To measure 
the dissolved oxygen (DO) concentration, the tank will have a DO probe and transmitter for measuring and 
reporting DO (ranging from 0 to 14 mg/L). Additionally, a level indicating transmitter and a high-high float 
switch will be provided in the tank. To prevent short-circuiting, the tank will have a baffle or weir at the 
discharge outlet. Design criteria for post aeration system are shown in Table 15. 

TABLE 15:  Post-Aeration System Information 

 

Number of Aeration Tank 1 

Hydraulic Retention Time 30 min at peak hourly flow rate 

Tank Volume 29,200 gallons 

Tank Dimension 20 x 20 x 10 (LxWxH), ft 

 

Type: 
Fixed Floor PVC Flexible Membrane, Fine Bubble Diffusers, Tapered 
Arrangement, Nominal 9-in. Diameter. 

Design Air Flow: 585 scfm 

Control: One Motor Operated Butterfly Valve for drop leg, Open/Close 
service 

Number of Blowers: 2 (1 operating, 1 standby) 

Location: Process Control Building 

Type: Rotary Lobe Positive Displacement 

 

7.2.5 Ultraviolet Disinfection    

The effluent from the post-aeration tank will flow to the ultraviolet (UV) disinfection system prior 
to flowing to the effluent pump station. Two pumps will be provided of the same size (594 gpm each). Each 
pump has sufficient capacity to allow a single pump to convey the WTDF with one pump out of service 
and two pumps are sized the peak hourly flow. 

The UV disinfection system consists of a single 17’ long x 24.5” wide x 72” depth channel, with 
two UV modules. The two lamp modules are mounted in series for reliable disinfection. The duty/standby 
configuration that ensures disinfection will not be interrupted during cleaning or lamp replacement. An 
array for 40 lamps are provided in each module, designed to provide a minimum dose at peak hourly flow 
no less than 30,000 Μw-s/cm2. The lamps are 165-watt low pressure, high intensity type having a 
13,000-hour warranty and electronic ballasts. 



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 15

The UV system will have a clean-in-place system to eliminate fouling of the outer quartz lamp 
tubes. The automatic wiping system is automatically cycled once daily. Wipers require replacement once 
every two years. 

The design criteria for the UV Disinfection System is presented in Table 16 and are based on 
10 States Standards. The UV equipment cut sheet is included in Appendix III. 

TABLE 16:  UV Disinfection System Information 

 

Peak Design Flow: 37,125 GPH 

 

Performance: 
< 200 CFU/100 mL (30 days geo mean) 
< 400 CFU/100 mL (7 days geo mean) 

Number of Units: 2 (1 duty, 1 installed standby), in series 

Number of Lamps 80 (40 per module) 

Minimum UV Dose: 30,000 μW-s/cm
2
 

Ultraviolet Transmittance: 65% UVT (minimum) 

Vendor Basis of Design: Ozonia, Aquaray® 40 HO Vertical Lamp System 

 

7.2.6  Aerated Sludge Holding Tank    

A 65,263-gallon Aerated Sludge Holding Tank (23’ Diameter x 15’ depth) will contain the waste 
activated sludge (WAS) from the MBR process tanks. The tank is sized to provide greater than 3 days of 
hydraulic retention time at maximum month’s sludge production rate. The design air supply is 40 scfm per 
1000 cubic feet (cf) of sludge, as specified in Wastewater Engineering, Metcalf & Eddy, 2004. Fixed air 
diffusers will provide 250 scfm air to keep the sludge fresh prior to discharge to processing. Compressed 
air will be provided by positive displacement blower systems in a one duty/ one standby configuration. The 
blowers will be located in the WWTP Building and provided with piping to the tank. The design criteria 
for the sludge tank is presented in Table 17. 

 

TABLE 17:  Aerated Sludge Holding Tank Information 

 

Number of Aeration Tank 1 

Hydraulic Retention Time 3 days or greater at maximum month sludge production rate 

Tank Volume 65,263 gallons 

Tank Depth 15 ft 

Tank Diameter 23 ft 

 

Type 
Fixed Floor PVC Flexible Membrane, Fine Bubble 
Diffusers, Tapered Arrangement, Nominal 9-in. 
Diameter. 

Design Air Flow 250 scfm 

 

Control 
One Motor Operated Butterfly Valve for drop leg, 
Open/Close service 

Number of Blowers 2 (1 operating, 1 standby) 

Location Process Control Building 

Type Rotary Lobe Positive Displacement 

 

  



 

 

Engineer’s Report 
Project No.: 31404120.000 
Clovewood Transportation Corporation 

WSP USA Inc.
October 2023

Page 16

7.2.7 Belt Filter Press    

Sludge from the sludge storage tank will be convey to the sludge press by duplex, flooded suction 
sludge pumps. Each pump is rated 50 gpm at 30’ total dynamic head (TDH) and will be located near the 
tank. The Belt Filter Press will be located in the adjoining Sludge Process Building. Dewatering of sludge 
in a belt filter press is two cycles process consisting of a drain and a squeeze cycle. The belt filter press 
consists of two converging belts mounted on rollers. The lower belt is made of fine wire mesh and is porous. 

As the sludge is moved along the belt, the entrained water is drained to a receiving pan. The sludge 
then passes through the press zone where converging belts and rollers compress and dewater the sludge. A 
belt tensioning and alignment system automatically adjusts to variations in sludge feed for consistent output. 
The belt with is 600 cm. The dewatered sludge cake is discharged through an inclined discharge ramp. The 
filter cake will fall into a sludge roll-off container located under the press. A wash water pump and spray 
nozzles automatically clean the belts.  

The Sludge Process Building includes two 125-gallon day tanks of polymer. A liquid polymer 
make-down station will provide polymer feed to the suction side of the belt filter press feed pumps. The 
feed system allows for the proper polymer concentration by varying water flow and neat polymer flow. The 
polymer make-down station is a commercially available system including chemical feed pump, check valve, 
rotameter, pressure gauges. 

A flowmeter will be provided on the filtrate discharge piping. When the filtrate discharge decreases 
to a set rate, an alarm will indicate the completion of the filter cycle. Alternatively, the press could be 
operated by a timer, based either on operator experience or on a target pressure. Filtrate will be pumped to 
the head of the MBR by one stainless steel, centrifugal pump. The design criteria for the sludge press are 
presented in Table 18. An equipment cut sheet is included in Appendix III. 

 

TABLE 18:  Sludge Filter Press Information 

 

Number of Filter Press 1 

Type Belt Filter Press 

Capacity 50 gpm, 30 psi (max pressure differential) 

Size 0.6-meter effective belt width 

Power Requirements 1.5 HP Belt Drive Unit, 1 HP Hydraulic Unit 

Wash water 18 gpm at minimum 85 psi 

Material Skid mounted on galvanized carbon steel skid 

Polymer Consumption Approx. 10 lbs active polymer/dry ton of sludge 

Polymer Storage Two (2) 125-gallon tanks for one day storage each 

Vendor Basis of Design Ashbrook Klampress KP05 

 

7.2.8 Effluent Disposal    

Effluent from the UV channel will flow by gravity to the effluent pump station. This station will 
operate under conventional float level control. The WWTP effluent will be discharged via a force main and 
outfall to the un-named Class C tributary to Satterly Stream (Water Index No. H-89-17-4) located on the 
development site, as described in Section 3.1. The outfall will be an exposed, free-flow outfall on the side 
of the tributary. 

 



 

 

Engineer’s Report 
[...]
site for the membrane cleaning process. 

Mixed Liquor Operating Range 
Veolia MBR systems rely solely on the pore size of the membrane for filtration of the mixed 
liquor. This allows the MBR to operate at a wide range of mixed liquor concentrations. This 
reduces the need for mixed liquor concentrations to be within the intended operating range 
during start-up processes or low flow scenarios. 

Electrical Design 
Z-MOD L systems are designed based on the following electrical architecture: 

• Central PLC and common equipment I/O panel 
• Remote I/O panel, VFD, and disconnect mounted on the permeate pump skid 

This design basis allows the system to readily accommodate additional trains and allows 
operators to isolate or troubleshoot individual trains without the loss of the central PLC. 



 

Veolia Confidential and Proprietary Information  
Proposal for the Clovewood Wastewater Treatment Plant    
Proposal Number 153453 – Revision 3 – Jan 2023 Page 5 of 12 

2 Basis of Design 
The proposed ZeeWeed membrane bioreactor system for Clovewood WWTP is offered 
based on using the design parameters summarized in the following sections. 

2.1 Influent Flow Data 
Flow Conditions Value Units 
Average day flow (ADF) 285,000 mgd 
Maximum month flow (MMF) 2 356,250 mgd 
Maximum day flow (MDF) 2 427,500 mgd 
Peak hour flow (PHF) 681.95 gpm 
maximum flow with one train offline for maintenance or cleaning (for 
less than 24 hours) 2 427,500 mgd 

Note 1: Any flow conditions that exceed the above-noted flow limits must be equalized prior to treatment in the 
ZeeWeed membrane bioreactor system.  
Note 2: Flows have been assumed based on standard peaking factors.  
Note 3: Flow definitions are as follows:  

• ADF – the average flow rate occurring over a 24-hour period based on annual flow rate data. 
• MMF – the average flow rate occurring over a 24-hour period during the 30-day period with the highest 

flow based on annual flow rate data. 
• MDF – the maximum flow rate averaged over a 24-hour period occurring within annual flow rate data. 
• PHF – the maximum flow rate sustained over a 1-hour period based on annual flow rate data. 

2.2 Influent Quality 
The design solution proposed is based on the wastewater characteristics detailed below.  
The concentrations listed below are specific to the flow used for the biological design. 

Influent Design Parameters Value Unit 
Design Influent Temperature  10 ºC 
BOD5 344 mg/L 
TSS 378 mg/L 
TVSS 292 % 
NH3-N 13 mg/L 
TP 14 mg/L 

Note 1: Parameter value assumed. 
Note 2: Veolia is assuming that influent alkalinity is insufficient to ensure proper performance of the biological 
system. Veolia has included a NaOH dosing system for pH control in the scope of supply. 

2.3 Effluent Quality 
The following performance parameters are expected upon equipment startup and once the 
biological system has stabilized. 

Effluent Design Parameters Value Unit 
BOD5 ≤ 5 mg/L 
TSS ≤ 10 mg/L 
NH3-N ≤ 1.5 mg/L 
TP1 ≤ 0.5 mg/L 

Note 1: With coagulant addition. 



 

Veolia Confidential and Proprietary Information  
Proposal for the Clovewood Wastewater Treatment Plant    
Proposal Number 153453 – Revision 3 – Jan 2023 Page 6 of 12 

2.4 Influent Variability  
Influent wastewater flows or loads in excess of the design criteria defined above must be 
equalized prior to entering the membrane tanks.  In the event that the influent exceeds the 
specifications used in engineering this proposal, or the source of influent changes, the ability 
of the treatment system to produce the designed treated water quality and/or quantity may 
be impaired.  Buyer may choose to continue to operate the system but assumes the risk of 
damage to the system and/or additional costs due to increased membrane cleaning 
frequency, potential for biological upset and/or increased consumables usage. 

2.5 Biological System Design 
The biological system for this project consists of pre-anoxic and aerobic zones. The 
corresponding volumes for each zone are listed in the table below. 

Biological Design Parameters Value Unit 
Flow basis for biological design 0.356 mgd  
Total pre-anoxic tank working volume 20,000 gal  
Total aerobic working volume (excluding membranes) 250,000 gal 

Total bioreactor working volume (excluding membranes) 270,000 gal  
Total design HRT 18 hours 
Aerobic design SRT 13.3 days 
Waste sludge removal (based on ADF and 10 g/L) 0.02 mgd 
Design MLSS concentration in bioreactor ≤ 8,000 mg/L 
AOR 1,082 lb O2/day 
Design liquid depth in bioreactor 15 ft  

Note 1: Tank volumes are preliminary only and may change once final detail design commences. 
Note 2: The biological system is designed for installation within concrete tanks supplied by buyer.  

2.6 Membrane System Design 
The ZeeWeed membrane system design is summarized in the table below.  

Membrane Design Parameters Value 
Number of membrane trains 2 
Number of Z-MOD L630 skids 2 
Number of cassette spaces per train 4 
Number of cassettes installed per train 4 
Type of cassette  ZW500D, 430 ft2,16M 
Module design per train 2x (16/16) + 2x (12/16) 
Total number of modules installed per train 56 
Total number of modules installed per plant 112 
Total number of cassettes installed per plant 8 
Spare space  12.5% 
Membrane tank internal dimensions (W x L x H) 8’ x 12.47’ x 13’  

Note 1: Tank dimensions/volumes are preliminary only and may change once final detail design commences. 
Note 2: The ultrafiltration system is designed for installation within concrete tanks supplied by buyer. 



 

Veolia Confidential and Proprietary Information  
Proposal for the Clovewood Wastewater Treatment Plant    
Proposal Number 153453 – Revision 3 – Jan 2023 Page 7 of 12 

3 Equipment Description  
The following is a description of the equipment included in Veolia’s scope of supply.  Pre-
assembled components include the process pump skids, membrane cassette assemblies, 
and membrane cleaning chemical pump panels. Critical items that will be shipped loose for 
installation by buyer include the master control panel, backpulse tank, blowers, RAS pumps 
and other associated equipment. Please refer to Section 3.1 below for a complete list of 
Veolia supplied equipment. 

Master PLC Panel 
An Allen-Bradley Compact Logix Programmable Logic Controller (PLC) and Panel View Plus 
6 1250 Human Machine Interface (HMI), installed in the UL Type 4 main control panel, 
monitors, and manages all critical process operations.  

The master PLC panel communicates using Ethernet TCP/IP and includes I/O for common 
equipment items such as membrane blowers, air compressors, RAS pumps and other items 
(if included in Veolia Scope). 

Z-MOD L Process Pump Skid 
One reversible process pump per train is used to draw water through the membranes. The 
process pump, associated valves, and pump suction and discharge spools are mounted on a 
factory assembled, epoxy-coated carbon steel skid. 

Each Z-MOD L630 process pump skid is designed with a remote I/O panel UL Type 4, which 
distributes control wiring to the pump, skid mounted VFD UL Type 4 and instrumentation 
including a magnetic flowmeter required to operate the pump system, all located on the 
process pump skid. 

A turbidity meter has been included onto the Z-MOD L process pump skid for train-dedicated 
permeate turbidity monitoring. 

Air Ejector System 
One air ejector system per train is used to prime the dedicated process pump. The air 
ejector system is installed at the highest point between the membranes installed and 
process pump, to ensure that all air is removed in the process pump suction line. 

Membrane Scour Aeration System 
One duty membrane blower per train will be supplied with one common standby blower to be 
shared by all trains. 

Blowers will typically come complete with required isolation valves, check valves, pressure 
relief valve, pressure indicators and flow indicators. 

Sludge Wasting System 
Sludge wasting is accomplished by periodically diverting mixed liquor from the recirculation 
return line, via manual control. The frequency of wasting is a function of influent 
characteristics, reactor design and operator preference. In certain operating circumstances, 
bioreactors can be designed to accommodate client preferences with regards to wasting 
frequencies; however, the preferred fashion of wasting would be a continuous 24-hour 
bleeding at fixed flow rate. 

Process Aeration System 
The process aeration blowers provide air for the biological tank and ensure that sufficient 
oxygen is available to maintain the biological processes in the tank. For best efficiency and 



 

Veolia Confidential and Proprietary Information  
Proposal for the Clovewood Wastewater Treatment Plant    
Proposal Number 153453 – Revision 3 – Jan 2023 Page 8 of 12 

reduction of the aeration energy, Veolia has used one duty blower per train with a common 
standby blower. 

Fine Bubble Diffusers 
A fine bubble diffused aeration system delivers air from the process aeration blowers to the 
aerobic zone of the process tank.  

Process Mixers 
Process mixers are used to mix the pre-anoxic chambers to prevent solids from settling. 

Mixed Liquor Recirculation Equipment 
Recirculation (RAS) pumps are used to transfer mixed liquor from the the membrane tanks 
to the bioreactor at a rate of 4 × ADF. 

Recirculation pumps will be supplied with check valves, isolation valves magmeter and 
pressure indicator.   

Sodium Hypochlorite Dosing System 
The sodium hypochlorite dosing system is used for membrane cleaning to remove organic 
foulants from the membrane surface.  

Citric Acid Dosing System 
The citric acid dosing system is used for membrane cleaning to remove inorganic foulants 
from the membrane surface. 

pH Adjustment System 
The pH control system doses an alkaline solution (typically sodium hydroxide) into the 
process tank in order to maintain a desired pH for optimal biological performance. 

Coagulant Addition System 
The coagulant dosing system is used to feed a metal salt to assist in precipitating 
(converting to a particulate form) influent phosphorus. This precipitate is then filtered by the 
ultrafiltration membranes and removed with waste activated sludge, preventing phosphorus 
from entering the effluent stream.  

InSight Pro – Process Consulting Service  
InSight Pro – process consulting service has been provided with your MBR system for the 
first year of operation. InSight Pro pairs you with a Veolia process expert who is specifically 
assigned to your plant and will monitor key parameters on a regular rhythm using InSight. 
The process expert will be in frequent contact with key members of your operations team to 
discuss and resolve performance, process, and operational issues. While supporting your 
team with day-to-day operations, the process expert will use InSight to focus on long term 
trends and provide you with recommendations that will help maximize membrane and 
equipment life and reduce costs.  



 

Veolia Confidential and Proprietary Information  
Proposal for the Clovewood Wastewater Treatment Plant    
Proposal Number 153453 – Revision 3 – Jan 2023 Page 9 of 12 

3.1 Scope of Supply by Veolia  
Quantity Description 
The MBR system will consist of the following equipment: 
ZeeWeed Membranes 

Lot.  Membrane tank cassette mounting assemblies 
8 ZeeWeed 500D membrane cassettes 

112 ZeeWeed 500D membrane modules 
2 sets Permeate collection & air distribution header piping 

4 Membrane tank level switches (2 per train high/low) 
4 Membrane tank level transmitters  

Ejector & Associated Equipment 
2 Air ejector assembly w/ air supply assembly 

Master Control Panel 

1 Master control panel w/ Allen Bradley CompactLogix PLC and PanelView Plus 6 1250 HMI 
and Flex I/O 

Z-MOD L630 Process Pump Skid 

2  Process pump equipment skids – epoxy coated carbon steel base and 316L stainless steel 
piping 

2+1 Positive displacement, reversible lobe process pumps (2 duty skid mounted + 1 shelf spare) 
2 Actuated valves  
2 Manual valves 
2 Remote I/O panels – includes Allen Bradley Flex I/O 
2 Process pump VFDs 
2 Motor disconnects 
2 Pressure transmitters  
4 Pressure gauges and pressure switches (two per train) 
2 Flow transmitters  

Lot. Chemical injection ports and valves for Citric Acid and Sodium Hypochlorite 
2 Turbidimeters (one per train) – includes isolation valves, throttle valve and backplate 

Backpulse System 
Included  Process pumps will also provide backpulse duty 

1 Flow through backpulse water storage tank, with tank level control and associated valves 
Membrane Air Scour Blowers 

2+1 Membrane air scour blowers (2 duty + 1 standby) – includes isolation valves, flow switches, 
pressure gauges and acoustical enclosures 

Mixed Liquor Recirculation Equipment  

2+1 Mixed liquor recirculation pump (2 duty + 1 shelf spare), used to transfer mixed liquor from 
the membrane tanks to the bioreactor 

Biological Equipment (for two biological trains) 
2 Fine bubble diffuser systems for process aeration, shipped loose 

2+1 Process blowers (2 duty + 1 standby) – includes flow switches, isolation valves and 
acoustical enclosures (VFD’s by Others).  

2 Process mixers c/w mixer rails 
2 Aerobic dissolved oxygen sensor  



 

Veolia Confidential and Proprietary Information  
Proposal for the Clovewood Wastewater Treatment Plant    
Proposal Number 153453 – Revision 3 – Jan 2023 Page 10 of 12 

Quantity Description 
2 pH sensor  

Chemical Dosing Systems 
1 Coagulant system – includes dosing pump (1 duty + 1 standby) and associated valving 
1 pH system – includes dosing pump (1 duty + 1 standby), pH sensor and associated valving 

Membrane Cleaning Systems 

1 Sodium hypochlorite chemical feed system - includes dosing pump (1 duty + 1 standby), 
and associated valving. 

1 Citric acid chemical feed system - includes dosing pump (1 duty + 1 standby), associated 
valving 

Miscellaneous 
1+1 Air compressor (1 duty + 1 standby) for pneumatic valve operation and refrigerated air drier 

1 Modem for remote monitor system 
General 

Included P&IDs and equipment general arrangement and layout drawings for Veolia supplied 
equipment 

Included Operator training 
Included Operating & maintenance manuals 

Included Field service and start-up assistance - 24 days support over 2 site visits from Veolia field-
service personnel for commissioning, plant start-up and operator training 

Included InSight Pro – Process consulting service – 1 year  
Included 24/7 emergency phone support – 1 year 
Included Equipment mechanical warranty – 1 year or 18 months from shipment 
Included Membrane warranty - 10 year (2-year cliff and 8 year prorated) 

Note 1: Additional man-hours will be billed separately from the proposed system capital cost at an additional rate 
per day plus living and traveling expenses. Detailed Veolia service rates are available upon request. 
Note 2: All Veolia supplied equipment is designed for installation in an unclassified area.   
Note 3: To receive complete 24/7 Emergency Telephone Technical Support Service and to allow for InSight 
Monitor Service, a suitable secure remote internet connection, by buyer, is required. 

3.2 Buyer Scope of Supply 
The following items are for supply by buyer and will include, but are not limited to: 

 Overall plant design responsibility 
 Review and approval of design and design parameters related to the biological process 

and/or membrane separation system 
 Review and approval of Veolia supplied equipment drawings and specifications 
 Detail drawings of all termination points where Veolia equipment or materials tie into 

equipment or materials supplied by buyer 
 Design, supply, and installation of lifting devices including overhead traveling bridge 

crane and/or monorail able to lift (4,000 lbs) for membrane removal and lifting davits for 
submersible mixers. 

 Civil works, provision of main plant tank structure, buildings, equipment foundation pads 